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THREE—EDGE BEATING TEST

PIPE DIAMETER 207 inches
WALL THICKNESS —3.80" __ inches
NOMINAL LENGTH —l feet
TYPE of JOINT_gguces 5.

oAl

DATE of MANUF_ 222 /FF LT

CLASS of PIPEAS:Tiew. 26 30 ceass % sopaze (.01

DATE of TEB TESTAUGUET-8-1997
PROJECT Alintisy o 2rm04 I T0qL, AZ2RNT=.
ENGINEER Zuewest , L0L4EE & dadsl |

CONTRACTOR _A44Es Lers,

VIS. D~LOAD REQD. 4/t /it
D-LOAD REQD, #/1t /1
ULT D~LOAD REQD. e R/ft/ft

REQUIRED REINFORCEMENT /("

ACTUAL REINFORCEMENT |

j* ﬂpggag,; 2X4 M2 __32.5"

| TUSTOE. REGUIRLS ARIA- Y
25

LSO AL UINER) P

REQUIRED TOTAL TEB TEST LOAD

ACTUAL TOTAL TEB TEST LOAD:

ViS. TEB # REQD. # TOTAL VIS, TEST ACTUAL # TOTAL
0.01” TEB # REGD. # TOTAL 0.01" TEST ACTUAL # TOTAL |-
ULT TEB # REQD. # TOTAL ULT TEST ACTUAL ¢ TOTAL
TEST LENGTH TEST FT. TEST RESULTS L 1Passen DFAILED,

HYDROSTATIC TEST / DATE of HYD TEST AMausr-8. /880 . |
TEST PRESSURESQAST.QLMeahRATION  TEST RESULTS  kedpassen DFA!LED
REMARKS 222 was £

JOINT SHEAR TEST DATE of JTS TEST .
TOTAL LOAD # TOTAL TEST RESULTS [eassen DFAILED
REMARKS : '
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